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TearStop Building Materials Co., Ltd.
No.28 Majiroad, WaiGaoQiao Free Trade Zone, Shanghai

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : anticondensation felt

Sample Number . SHAM20150300731-2

Material and Mark : TEARSTOP

Test Required : Water absorption

Date of Receipt : Mar.27,2015

Test Period : Mar.27,2015~ May 5,2015

Test result(s) :  For further details, please refer to the following page(s)

dkdkkkkk To be Continued********

Sign for
TOV SUD Certification and Testing (China) Co., Ltd.
Shanghai Branch

Material Lab
Reviewed by: Authorized by:
\ f . /
1
Xi Zhang Cosmo Yuan
Senior Testing Engineer Technical Supervisor

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3)The test report shall not be
reproduced except in full, without the written approval of the laboratory.

Laboratory: Phone: +86 21 60149880 Regd. Office:
Material Laboratory Fax: +86 21 60149870 TUV SUD Certification and Testing (China) Co., Ltd.
The 3rd Building, No. 589, Quwu Road, Minhang District, www.tuv-sud.cn Shanghai Branch
Shanghai, 200241, P.R. China No.88 Heng Tong Road Shanghai 200070
P.R. China
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Water absorption:

Sample description . Grey felt with glue

Test method : DIN 53923-1978

Test condition . Specimen size: 100mmx100mm

Test result:

Test item Result

Water absorption 0° 1074g/m?
Water absorption 45° 753g/m?
Water absorption 90° 672g/m>

*kkkkkkk To be Continued********

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3)The test report shall not be
reproduced except in full, without the written approval of the laboratory.

Laboratory: Phone: +86 21 60149880 Regd. Office:
Material Laboratory Fax: +86 21 60149870 TUV SUD Certification and Testing (China) Co., Ltd.
The 3rd Building, No. 589, Quwu Road, Minhang District, www.tuv-sud.cn Shanghai Branch
Shanghai, 200241, P.R. China No.88 Heng Tong Road Shanghai 200070
P.R. China
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Sample photo:

kkkkkkkk End of report *hkdkdkkkk

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3)The test report shall not be
reproduced except in full, without the written approval of the laboratory.

Laboratory: Phone: +86 21 60149880 Regd. Office:
Material Laboratory Fax: +86 21 60149870 TOV SUD Certification and Testing (China) Co., Ltd.
The 3rd Building, No. 589, Quwu Road, Minhang District, www.tuv-sud.cn Shanghai Branch
Shanghai, 200241, P.R. China No.88 Heng Tong Road Shanghai 200070
P.R. China
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